Parts List
ltem Qty Description

1 Hitch head

Spring bar

Spring bar support bracket
Adjustable shank

Snap-up handle

Hitch pin & clip

Hitch ball, 2-5/16"

Lock washer, 1-1/4"

Hex nut, 1-1/4"-12

Hex bolt, 3/4"-10 X 5"
Serrated conical washer 3/4"
Nylock nut, 3/4"-10

Hex bolt, 5/8"-11 X 1-3/4"

Square head bolt,
5/8"-11 X 1-3/4"

0D e~ O A W R =

R T T
L 2 = O
P (P P (B P | b | oob | ok | b | ek | P B

—h
Y



	Blank Page

